
PARTS LIST

Part Number
Code

No.

Cross Beam

01

02 01

03
01

04

05

01

06

01

07

01

08

10

01

11

02

12

Bolt M6 x 16

13

Electric Cylinder

02

02

02

01

Qty.

09

02

Nut M22

Washer M22

AEPVGL-001

Pin ∅14 x 48

02

Bolt M20 x 100

Washer M6

Washer M20

Nut M20

Bolt M10 x 25

AEPVGL-002

AEPVGL-003

AEPVGL-004

AEPVGL-005

AEPVGL-006

AEPVGL-007

AEPVGL-008

AEPVGL-009

AEPVGL-010

AEPVGL-011

AEPVGL-012

AEPVGL-013

Electric box

Hook

14
02

15

21

04

22

02

23

Cotter pin ∅4

24

Nut M6

02

04

08

20

02

02

Nut M10

Pin ∅14 x 60

Bolt M10 x 90

Stringer Beam

Suction cup SG300

AEPVGL-014

AEPVGL-015

AEPVGL-020

AEPVGL-021

AEPVGL-022

AEPVGL-023

AEPVGL-024

Washer M10

25

26

0827

08

28

30

32

31
32

Hanlde

Washer M8

29

Male Rigid Hose Brass

Suction Pad

01

Bolt M8

AEPVGL-025

AEPVGL-026

AEPVGL-027

AEPVGL-028

AEPVGL-029

AEPVGL-030

AEPVGL-031

ASSEMBLY DIAGRAM
ELECTRIC POWERED VACUUM GLASS LIFTER

(Code: AEPVGL)

PARTS LIST

Part Number
Code

No. Qty.

Tee connection 3/8 02

0119 MotorAEPVGL-019

16 AEPVGL-016
Filter 3/8 01

32 AEPVGL-032

32

Spiral Spring

0417 AEPVGL-017
Bolt M6 x 20

04
18

Washer M6AEPVGL-018

01

34

02

35
02

Nut M5

Screw M5

33
Control Box

02

Washer M5

AEPVGL-033

AEPVGL-034

AEPVGL-035

36 AEPVGL-036


